Ministry of the Environment, Ministére de 'Environnement, de la (\y_

Conservation and Parks Protection de la nature et des Parcs }
°
Sudbury District District de Sudbury )i O nta r I 0
199 Larch Street 199, rue Larch [/
Suite 1201 Bureau 1201
Sudbury ON P3E 5P8 Sudbury ON P3E 5P9
Tel.: 705 564-3237 Tél. : 705 564-3237
Toll Free: 1-800-890-8516 - Numéro sans frais : 1-800-890-8516
Fax: 705 564-4180 Téléc. : 705 564-4180

January 15, 2020

Ms. Belinda Ketchabaw

CAQ, Clerk Treasurer

The Corporation of the Township of Nairn and Hyman
64 Mclintyre Street

Nairn Centre, Ontario

POM 2L0

Dear Ms. Ketchabaw:

Re: Nairn Centre Drinking Water System Final Inspection Report 2019-20

Please find attached the 2019-20 Annual Inspection Report for the Nairn Centre
[...]
of water that flows into the treatment subsystem component.

Where a rated capacity from Table 1 or a maximum flow rate from Table 2 is exceeded,
the following shall be recorded:

2.3.1 The difference between the measured amount and the applicable rated capacity
or maximum flow rate specified in Table 1 or Table 2;

2.3.2 The time and date of the measurement;
2.3.3 The reason for the exceedance; and
2.3.4 The duration of time that lapses between the applicable rated capacity or

maximum flow rate first being exceeded and the next measurement where the
applicable rated capacity or maximum flow rate is no longer exceeded.

3.0 Calibration of Flow Measuring Devices

3.1

All flow measuring devices that are required by regulation, by a condition in the Drinking
Water Works Permit, or by a condition otherwise imposed by the Ministry of the
Environment and Climate Change, shall be checked and calibrated in accordance with
the manufacturer’s instructions.



281-101

Schedule C November 25th, 2015

4.0

3.2

If the manufacturer’s instructions do not indicate how often to check and calibrate a flow
measuring device, the equipment shall be checked and calibrated at least once every 12
months during which the drinking water system is in operation.

3.2.1  For greater certainty, if condition 3.2 applies, the equipment shall be checked
and calibrated not more than 30 days after the first anniversary of the day the
equipment was checked and calibrated in the previous 12-month period.

Additional Sampling, Testing and Monitoring

Drinking Water Health and Non-Health Related Parameters

41

For each treatment subsystem or treatment subsystem component identified in column 1
of Tables 5 and 6 and in addition to any other sampling, testing and monitoring that may
be required, sampling, testing and monitoring shall be undertaken for a test parameter
listed in column 2 at the sampling frequency listed in column 3 and at the monitoring
location listed in column 4 of the same row.

Table 5: Drinking Water Health Related Parameters

Column 1 Column 2 Column 3 Column 4

Treatment Subsystem or Test Parameter Sampling Frequency Monitoring Location
Treatment Subsystem
Component Name

Not Applicable Not Applicable Not Applicable Not Applicable

Table 6: Drinking Water Non-Health Related Parameters

Treatment Subsystem
Component Name

Column 1 Column 2 Column 3 Column 4

Treatment Subsystem or Test Parameter Sampling Frequency Monitoring Location

Not Applicable Not Applicable Not Applicable Not Applicable

Environmental Discharge Parameters

4.2

4.3

For each treatment subsystem or treatment subsystem component identified in column 1
of Table 7 and in addition to any other sampling, testing and monitoring that may be
required, sampling, testing and monitoring shall be undertaken for a test parameter listed
in column 2 using the sample type identified in column 3 at the sampling frequency listed
in column 4 and at the monitoring location listed in column 5 of the same row.

For the purposes of Table 7:

4.3.1  Manual Composite means the mean of at least three grab samples taken during
a discharge event, with one sample being taken immediately following the



281-101

Schedule C November 25th, 2015

4.4

43.2

commencement of the discharge event, one sample being taken approximately
at the mid-point of the discharge event and one sample being taken immediately
before the end of the discharge event; and

Automated Composite means samples must be taken during a discharge event
by an automated sampler at a minimum sampling frequency of once per hour.

Any sampling, testing and monitoring for the test parameter Total Suspended Solids shall
be performed in accordance with the requirements set out in the publication “Standard
Methods for the Examination of Water and Wastewater”, 21st Edition, 2005, or as
amended from time to time by more recently published editions.

Table 7: Environmental Discharge Parameters

Column 1 Column 2 Column 3 Column 4 Column §
Treatment Subsystem or Test Parameter Sample Type Sampling Monitoring Location

Treatment Subsystem Frequency
Component Name

Residue Management Suspended Solids Manual Monthly Point of Discharge

(composite) Composite

5.0

4.5

Pursuant to Condition 10 of Schedule B of this licence, the owner may undertake the
following environmental discharges associated with the maintenance and/or repair of the
drinking water system:

4.5.1

452

453

454

455

The discharge of potable water from a watermain to a road or storm sewer;
The discharge of potable water from a water storage facility or pumping station:
4521 To a road or storm sewer; or

4522 To a watercourse where the discharge has been dechlorinated and if
necessary, sediment and erosion control measures have been
implemented.

The discharge of dechlorinated non-potable water from a watermain, water
storage facility or pumping station to a road or storm sewer;

The discharge of raw water from a groundwater well to the environment where if
necessary, sediment and erosion control measures have been implemented; and

The discharge of raw water, potable water or non-potable water from a treatment
subsystem to the environment where if necessary, the discharge has been
dechlorinated and sediment and erosion control measures have been
implemented.

Studies Required

5.1

Not Applicable



281-101 Schedule C November 25th, 2015

6.0 Source Protection

6.1 Not Applicable



Schedule D: Conditions for Relief from Regulatory

Requirements
System Owner The Corporation of the Township of Nairn and Hyman
Licence Number 281101
Drinking Water System Name Nairn Centre Drinking Water System
Schedule D Issue Date November 25th, 2015
1.0 Lead Regulatory Relief
11 Any relief from regulatory requirements previously authorized by the Director in respect of

the drinking water system under section 38 of the SDWA in relation to the sampling,
testing or monitoring requirements contained in Schedule 15.1 of O. Reg. 170/03 shall
remain in force until such time as Schedule 15.1 of O. Reg. 170/03 is amended after
June 1, 2009.

2.0 Other Regulatory Relief

21 Not Applicable

150526 Treatment&Distribution
AF2, EA2, DWWP2, XL Page 17 of 18



System Owner
Licence Number

Schedule E Issue Date

Drinking Water System Name

Schedule E: Pathogen Log Removal/lnactivation Credits

The Corporation of the Township of Nairn and Hyman
281-101

Nairn Centre Drinking Water System

November 25th, 2015

1.0 Primary Disinfection Pathogen Log Removal/lnactivation Credits

Nairn Centre Water Treatment Plant

Spanish River [Surface Waterl]

Minimum Log Removal/ Cryptosporidium Oocysts Giardia Cysts @ Viruses °
Inactivation Required

Nairn Centre Water 2 3 4
Treatment Plant

a2 Atleast 0.5 log inactivation of Giardia shall be achieved by the disinfection portion of the overall water treatment process.
b At least 2 log inactivation of viruses shall be achieved by disinfection.

Log Removal/lnactivation Cryptosporidium Oocysts Giardia Cysts Viruses
Credits Assigned ¢

Conventional Filtration 2 25 2
Chlorination [CT:Clearwell] NA 0.5 2+

¢ Log removal/inactivation credit assignment is based on each treatment process being fully operational and the applicable log
removal/inactivation credit assignment criteria being met.

Treatment Component Log Removal/lnactivation Credit Assignment Criteria

Conventional Filtration 1. A chemical coagulant shall be used at all times when the treatment plant is in operation;

2. Chemical dosages shall be monitored and adjusted in response to variations in raw water
quality;

3. Effective backwash procedures shall be maintained including filter-to-waste or an equivalent
procedure during filter ripening to ensure that effluent turbidity requirements are met at all
times;

4.  Filtrate turbidity shall be continuously monitored from each filter; and

5.  Performance criterion for filtered water turbidity of less than or equal to 0.3 NTU in 95% of
the measurements each month shall be met for each filter.

Chlorination 1. Sampling and testing for free chlorine residual shall be carried out by continuous monitoring
equipment in the treatment process at or near a location where the intended contact time
has just been completed in accordance with the Ministry’s Procedure for Disinfection of
Drinking Water in Ontario; and

2. Atall times, CT provided shall be greater than or equal to the CT required to achieve the log
removal credits assigned.




APPENDIX 11

Drinking Water Works Permit



e

L~ Ontario

DRINKING WATER WORKS PERMIT

Permit Number: 281-201
Issue Number: 3

Pursuant to the Safe Drinking Water Act, 2002, S.O. 2002, c. 32, and the regulations made thereunder
and subject to the limitations thereof, this drinking water works permit is issued under Part V of the Safe
Drinking Water Act, 2002, S.0. 2002, c. 32 to:

The Corporation of the Township of Nairn and Hyman

64 Mcintyre St.
Nairn Centre ON
POM 2L0

For the following municipal residential drinking water system:

Nairn Centre Drinking Water System

This drinking water works permit includes the following:

Schedule Description

Schedule A Drinking Water System Description

Schedule B General

Schedule C All documents issued as Schedule C to this drinking water works permit which
authorize alterations to the drinking water system

Schedule D Process Flow Diagrams

DATED at TORONTO this 6th day of September, 2016

Signature

Aziz Ahmed, P.Eng.

Director
Part V, Safe Drinking Water Act, 2002



Schedule A: Drinking Water System Description

System Owner The Corporation of the Township of Nairn and Hyman
Permit Number 281-201

Drinking Water System Name Nairn Centre Drinking Water System

Schedule A Issue Date 6th day of September, 2016

1.0 System Description

11 The following is a summary description of the works comprising the above drinking water
system:

Overview

The Nairn Centre Drinking Water System consists of one conventional drinking water
treatment plant and approximately 6.5 kilometers distribution watermains. The water
treatment plant is a prefabricated package water treatment plant comprised of chemical
addition, prechlorination, coagulation/flocculation, sedimentation, and dual media
filtration.

Nairn Centre Drinking Water System

Treatment Plant

Name Nairn Centre Water Treatment Plant

Street Address Ferry Lane

UTM Coordinates NAD 83, Zone 17m 455049m E, 5131662 m N
System Type A prefabricated package surface water treatment plant
Notes




281-201

Schedule A

Surface Water Supply

Intake Structure

Description

Water intake structure comprising a polyethylene “drum” (1.05 m diameter),
weighed down with rock ballast, partially embedded into the river bottom

Location

Mesh Screen

150 mm intake ports wrapped with 9.5 mm mesh screen

Intake Pipe

An intake pipe of 250mm approximately 33 m in length, connecting to the raw
water well

Zebra Mussel
Control

A 75 mm diameter pipe installed alongside the intake pipe, for future use in
chlorination for zebra mussel control

Notes

Low Lift Works

Wet Wells
Description A raw water wet well
Dimensions One (1) raw water pump wet well, 2.44 m diameter
Notes

Low Lift Pumps

Description Two (2) low lift pumps, alternating as duty and standby
Capacity Each pump rated at 9.5 L/s at 18.5 m TDH
Notes Discharging raw water into the 150 mm common header, and to the treatment

plant through a 150 mm diameter PVC plant supply pipe

Mixing Zone

Description

Mixing Zone

Notes

The static in-line mixer for mixing of coagulant, soda ash and polymer added

Flocculation

Flocculation Tanks

Description

Flocculation Zone

Notes

Providing a retention time of 30 min

6th day of September, 2016




281-201 Schedule A 6th day of September, 2016

Clarification

Settling Compartment

Description An upflow clarifier, complete with tube settlers
Notes Providing a retention time of 60 min at a surface rise rate of 3.7 m/hr
Filtration

Dual Media Filter

Description A two-compartment filter containing sand and anthracite
Notes Operating at a filtration rate of 6.5 m/hr, and provided with backwash at a rate
of 37 m/hr

Waste Residual Management

Surge Tank
Description Surge tank receives sludge from the clarifiers and backwash waste from the
dual media filters
Capacity 26 m?
Equipment Two (2) (one duty, one standby) centrifugal submersible pumps each rated at
1.0 L/s at 5.0 m TDH
Notes Submersible pumps transfer waste to a 65 m?® settling chamber (clarifier)

Setting Chamber (Clarifier)

Description Setting Chamber (Clarifier) receives waste from the surge tank
Capacity 65 m?
Notes From the settling chamber overflowing to an outfall chamber, and from there to

the adjacent creek and from there to the Spanish River (downstream of the
plant intake); and deposited sludge removed from the clarifier by vacuum pump
truck for off-site disposal




281-201

Schedule A 6th day of September, 2016

High Lift Works

High Lift Pumps

Description High lift pumping devices

Capacity Two (2) vertical multi-stage pumps alternating as duty and standby, each pump
rated at 6.6 L/s at 59.5 m TDH
One (1) fire pump rated at 40.1 L/s at 61 m TDH

Notes Having a system of three hydro-pneumatic (pressure) tanks, each 1.6 m?

capacity

On-Site Storage

Clearwells
Description Two (2) equal-capacity clearwells, interconnected via an overflow wall
Capacity Each clearwell has a maximum volume of 345 m?, for a total treated water
storage volume of 690 m?
Notes Each clearwell equipped with a 200 mm diameter high lift pump intake

Emergency Power

Backup Power Supply

Description

A 160 kW (200 kVA) diesel generator set

Notes

Provide emergency “back-up” power for the water treatment plant

Chemical Addition

Chlorine
Description Pre-chlorination and post-chlorination system
Feed Point Injection point to the upstream of the static mixer into raw water for pre-
chlorination
Injection point to the filter effluent line for post-chlorination
Equipment Three (3) metering pumps, one for pre-chlorination, Two (2) for post

chlorination, one duty, one standby each pump capable of 6.3 L/hr, complete
with a solution tank

Notes




281-201 Schedule A 6th day of September, 2016

Coagulant
Description Coagulant injection system
Feed Point Injection into the raw water supply pipe upstream of the static mixer
Equipment Two (2) metering pumps (one duty and one standby), each capable of 19 L/hr
One (1) 11.4 m3 polyethylene tank with a concrete containment
Notes

Soda Ash System

Description Soda ash solution injection system

Feed Point Injection to the raw water upstream of the static mixer

Injection also to the treated water upstream of the clearwell/reservoir

Equipment Two (2) metering pumps (one pre and one post) each capable of 17 L/hr Both
pumps can be valved to run as back up for each other.

One (1) 1,400 L steel tank

Notes

Polymer Solution

Description Polymer solution injection system
Feed Point Injection to downstream of the static mixer
Equipment Two (2) (one duty and one standby) metering pumps, each capable of 19 L/hr,

One (1) 200 L polyethylene solution tank

Notes

Instrumentation and Control

Regulatory Monitoring

Description Process control and monitoring equipment for the Nairn Centre Drinking Water
System

Notes System control with data acquisition including various in-line analyzers and
monitors




281-201

Schedule A

6th day of September, 2016

Watermains

1.2 Watermains within the distribution system comprise:

1.2.1  Watermains that have been set out in each document or file identified in column

1 of Table 1.

Table 1: Watermains

Column 1

Document or File Name

Column 2
Date

Commissioned

Township of Nairn, Water Distribution System

December 30, 2014

1.2.2 Watermains that have been added, modified, replaced or extended further to the
provisions of Schedule C of this drinking water works permit on or after the date
identified in column 2 of Table 1 for each document or file identified in column 1.

1.2.3 Watermains that have been added, modified, replaced or extended further to an